
Suspected ACS with cardiac sounding chest pain

Non diagnostic ST depression or TW inversion ST elevation or new 
LBBB

Any of the following: 
• Known CAD 
• Recent PCI 
• ≥3 of DM/HTN/raised 

cholesterol/smoker/
FamHx 

• Pulmonary oedema 
• HR >100 
• BP <100mmHg 
• New LV impairment

Start ACS treatment 
• Aspirin 300mg 
• Ticagrelor  180mg** 
• Fondaparinux or 

LMWH unless 
contraindication to 

anticoagulation • Aspirin 300mg 
• Ticagrelor 180mg** 

If ST elevation activate 
local PPCI pathway 

Contact Cardiology Reg 
at <local centre> to 
discuss High Risk 

NSTEMI 

On going chest pain 
OR 

new ST elevation/
increasing ST depression 

OR 
Haemodynamic 

instability 
OR  

VT/VF

Troponin [hs TnT, TNI etc] on arrival

< lower limit  
normal  

& 
 >3hrs after pain

< lower limit  
normal  

& 
 < 3hrs after pain

Grey zone
> upper limit 

normal

Repeat troponin at 3hrs

< lower limit 
normal

> UL normal  
or 

 >50% rise

LOW RISK 
Always consider alternate 

diagnosis 
Discharge home if pain free 

Risk factor advice 
Consider RACPC referral 

If clinical concern discuss with 
<local contact>

INTERMEDIATE RISK 
Admit <local protocol> 

Cardiology referral locally 

Aim for urgent invasive 
angiography within 72hrs

**High bleeding risk or OAC 
Tx or patient not appropriate 

for invasive management 
use clopidogrel 600mg 

instead of ticagrelor 

www.precisedaptscore.com  
web calculator

On going chest pain 
OR 

new ST elevation/
increasing ST depression 

OR 
Haemodynamic 

instability 
OR  

VT/VF

High risk 
NSTEMI

Observe 
Consider alternate diagnoses 

Repeat troponin

No significant  
change

ECG

NO

YES

Start ACS treatment 
• Aspirin 300mg 
• Ticagrelor  180mg** 
• Fondaparinux or 

LMWH unless 
contraindication to 

anticoagulation

C
he

ck
 tr

op
on

in
 le

ve
ls

 fo
r f

ur
th

er
 ri

sk
 s

tr
at

ifi
ca

tio
n

DRAFT - for discussion

June 2019

http://www.precisedaptscore.com
AMarlow
sl-odn-logo


